



RESULTS SUMMARY REPORT

- UME074/14 -

Based in the report CXL031/14

Date: 03/07/2014

Test Owner: Anicolor – Alumínios, Lda.

Address: Zona Industrial de Oiã, Apartado 6 | 3770-059 Oiã

Contact name: Sr. José António Pinto

Tel.: +351 234 729 420

e-mail: técnico@anicolor.pt

Tested specimen:

It was submitted for testing 1 specimen with the internal reference CXL011A/14, which had the following customer reference: **API system**.

This specimen consisted in a window in aluminium with thermal break, composed by one side hung casement and one tilt-and-turn casement, with the following dimensions (WxH): 1230 mm x 1480 mm.

Performed tests and results:

The tests performed to the CXL011A/14 specimen and its results were the following:

Test	Classification
Determination of the air permeability of doors and windows (EN 1026:2000; EN 12207:1999)	Class 4
Determination of the watertightness of doors and windows (EN 1027:2000; EN 12208:1999)	Class E <sub>1500</sub>
Determination of the wind load resistance of doors and windows (EN 10211:2000; EN 12210:1999; EN 12210:1999/AC:2000)	Class C5

Note: This report is not a replacement for the individual test reports which served as its basis. For a complete analysis and interpretation of the results see individual test reports.

Report author: Jorge Costa

Technical supervisor: António Simões  
(Technical and Scientific Supervisor)

Administration: [Signature]  
[Stamp]

UME074/14

This report may not be reproduced, except if complete, without the written consent of ITeCons.